



aitex®
research & innovation center

FIRE BEHAVIOUR

Applicant:

ROSCO IBERICA,S.A

Calle del Oro 76 pol ind Sur
ES-28770 COLMENAR VIEJO
Madrid

Is authorized to place the label "Curtains Fire Performance Classification" label according to the 2023AN2811.



CLASSIFICATION OF FIRE BEHAVIOUR: CURTAINS

Nº: 23AN2811



The sample referenced as:

"CROMA KEY VERDE / CHROMA KEY GREEN "

MATERIAL:

Green fabric, with a weight of 220 g/m². Composition: polyester.

Has been tested according to the standards EN 1101:1995+A1:2005 and EN 13772:2011, not cleanable material, according to client. The classification according to standard EN 13773:2003 is:

"CLASS 1"

Date of Issue

5st of December 2023

Date: 05/12/2023 16:33:03

Digitally Signed by:GEMA ESTEVE SILVESTRE -

NIF:21666152Z

Celia Dolça
Head of Fire Behaviour lab.